



Pos	Part Number	Description	Additional Text	Quantity
1	60811075000	MAIN HARNESS		1.00
2	60411085100	WIRING HARNESS ENGINE		1.00
3	60311079000	WIRING HARNESS HEAD LIGHT		1.00
4	60311076000	REAR WIRING HARNESS		1.00
5	60311053050	Battery Housing		1.00
6	60341031050	ECU RUBBER BRACKET		1.00
7	61341031300	Control unit EFI		1.00
8	60311057050	BRACKET ELECTRIC		1.00
10	58211058000	Starter reley 12V 99		1.00
11	58211058050	BRACKET RUBBER F.STARTRELAY 07		1.00
14	69008021160	special screw M5x12		2.00
15	60311048100	SUPPORT BRACKET FRONT		1.00
16	61041088000	ROLLOVER SENSOR 05		1.00
17	0738060201	FLAT HEAD SCREW ISO7380 M6X20		3.00
18	60611046000	COLLAR BUSHING 6,5X8,8X12,5X10		3.00
19	69014015000	collar bushing 6.1x9.2x15x8.5x		3.00

20	60311060100	HORN		1.00
21	58011109140	FUSE 40 A		0.00
21	58011109130	Plug-in fuse, big 30A		0.00
21	58011109110	Plug-in fuse, big 10A		0.00
21	58011109125	FUSE 25 A		0.00
21	58011109115	FUSE 15 A		0.00
23	0902060083	Oval head screw ISO 7380 M 6X8		2.00
24	60311066100	IGNITION LOCK		1.00
25	0025080306S	HH COLLAR SCREW M8X30 TX40		2.00
26	0021080003	WASHER DIN9021-A 8,4		2.00
27	60311059000	STARTER CABLE		1.00
28	60311098000	GROUND CABLE		1.00
30	60311033200	MOTORCYCLE CONTROL UNIT 2.1		1.00
31	0081050181	SCREW FOR PLASTIC K50X18 T20	300 TPI Erzbergrodeo	3.00
32	0021050003	washer DIN 9021 A - 5.3		3.00
33	60006001022	rubber grommet 9x11x16x8.5 mm		3.00
35	0081050121	EJOT PT screw K50x12	only for US and SixDays	5.00
36	60311097000	GROUND CABLE		1.00
37	60311047000	CABLE CHANNEL R/S		1.00
38	60311059050	BATTERIE CABLE		1.00
39	60311049200	Plug board rear		1.00
40	60311034000	VOLTAGE REGULATOR		1.00
41	0025060206	HH collar screw M6x20 TX30		2.00
42	60007020040	PLASTIC WASHER 03		2.00
43	60011053000	BATTERY 12V/11AH 03		1.00
44	60308017000	BATTERIE COVER		1.00
45	61041085150	RUBBER SUPP. PRESSURE SENS. 06		1.00
46	60311040100	BRACKET PRESSURE SENSOR		1.00
47	0081050161	EJOT PT SCREW K50X16 1451		1.00
48	0023060123	COLLAR SCREW M6X12 TX		1.00
49	61011055045	EDGE PROTECTOR L=45MM 05		2.00
51	54603048200	RANGE CHANGE METAL NUT M5		2.00
52	58411087050	RUBBERCOVER F.LOCKHOLDER		1.00
53	61111018100	Temperatur sensor		1.00
54	44011076140	CABLE TIE 140/2,5MM BLACK		0.00
54	44011076200	CABLE TIE 200/3,6MM BLACK		0.00
54	44011076305	CABLE TIE 300/4,8MM BLACK		0.00
55	60011093045	RUBBER CABLE TIE 45MM 03		0.00
55	60011093060	RUBBER CABLE TIE 60MM 03	NOT FOR USA & CN	0.00
55	60011093075	RUBBER CABLE TIE 75MM 03		0.00